
 
Public Works 
P. O. Box 1614, 21 Reeve St., Woodstock Ontario N4S 7Y3 
Phone:  519-539-9800 Fax: 519-421-4711 
Website:  www.oxfordcounty.ca 
 
February 15, 2014 
 
District Manager 
Ministry of the Environment 
London District Office 
C/o 
Mr. Tom Clubb 
Drinking Water Programs Supervisor 
Ministry of the Environment 
3232 White Oak Road, 3rd Floor 
London, ON 
N6E 1L8 
 
 
Dear Sir: 
 
RE: 2013 Year-End Report, Woodstock Wastewater Treatment Plant (WWTP)                                                                              

 
The attached year-end report has been prepared as required by the Environmental 
Compliance Approval or ECA (previously referred to as a Certificate of Approval) # 5950-
7XQKXS. 
 
I trust this report fulfills the intent of the ECA annual reporting requirements.  If there are 
any questions, please contact me. 
 
Yours truly, 
 
 
 
 
Don Ford, BA, CMM II, C. Tech. 
Wastewater Supervisor, Oxford County 
 
c.c. Mr. Shahab Shafai, M.Sc., P.Eng. 
      Manager of Environmental Services, Oxford County 
      Mr. Mark Maxwell, P.Eng. 
      Project Engineer, Oxford County      

tmowbray
Text Box

tmowbray
Text Box
Attachment 1 for PW 2014-06
February 26, 2014

tmowbray
Text Box

tmowbray
Text Box

tmowbray
Text Box

tmowbray
Text Box



Background 
 
Oxford County owns and operates nine wastewater treatment plants (WWTPs) within the 
County: namely, Woodstock WWTP, Ingersoll WWTP, Tillsonburg WWTP, Thamesford 
WWTP, Drumbo sequencing batch reactor (SBR), Norwich Lagoons, Plattsville Lagoons, 
Tavistock Lagoons, and Mount Elgin recirculating sand filter (RSF). 
 
Oxford County is centrally located in Southwestern Ontario (Figure 1) and in 1975 was 
restructured from 18 municipalities to its current 8. The County was given ownership of all 
municipal water and wastewater systems as part of the restructuring; however, from 1975 to 
2000 the operations were subcontracted to the area municipalities and local Public Utility 
Commissions (PUCs).  In 2000, Oxford County took over direct management and operations 
of all of the water and wastewater systems.  Currently, Woodstock and Tillsonburg water 
distribution and wastewater collection systems are operated under Service Agreements with 
the respective municipality. 
 
 
 
 

 

 
Figure 1 – Location of Oxford County 
 
  

 1 



Treatment Plant Description 
 
The Woodstock WWTP provides wastewater treatment for residential, commercial and 
industrial users in the City of Woodstock and for the communities of Embro and Innerkip.  It 
also provides treatment for septic tank waste, hauled waste, holding tank waste, and landfill 
leachate from within Oxford County.  In 2009, the plant completed a hydraulic capacity 
upgrade increasing the plant capacity from 25,000 m3 per day to the current approved 
average daily flow capacity of 33,000 m3/d, with a peak flow capacity of 66,000 m3/d. 
 
The Woodstock WWTP (Figure 2) is a conventional activated sludge system consisting of 
primary and secondary treatment, with an outfall pipe to the Thames River. The facility adds 
ferrous chloride into the reactors for phosphorous removal; sodium hypochlorite is added 
seasonally for disinfection along with sodium bisulfite for de-chlorination.  The facility 
provided effective wastewater treatment in 2013, with an average flow for the plant of 
23,827 m3/day which represents 72% of the design capacity of 33,000 m3/day.  The total 
flow for 2013 was 8,697,150 m3. 

 
 
 

 
 
 
Figure 2 – Woodstock WWTP Aerial Photo 
 
 
Plant Effluent Compliance Criteria 
 
Facility -   Woodstock Wastewater Treatment Plant 
Design Capacity -  33,000 m3 / day 
Average Daily Flow -  23,827 m3 / day (2013) 
Receiving Area -  Thames River 
Classification -  WWT – IV 
ECA-   #5950-7XQKXS 
 
  

 2 



 
 
 

 
 
 
Sampling Procedure 
 
Wastewater samples are collected on a weekly basis.  Raw sewage samples are collected 
where the sewer trunks combine before entering the sewage works.  A composite sampler 
collects samples over a 24-hour period.  Following primary treatment, a second 24-hour 
composite sample is collected. 
 
A final effluent 24-hour composite sample is collected following secondary treatment, 
disinfection and de-chlorination but prior to the effluent discharge to the Thames River. 
Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples that are 
reported for compliance, except for pH, DO, chlorine residual and temperature, which are 
field collected.  All in-house testing is done for process control and is not included in this 
report. 
 
 
Flows 
 
The total flow treated in 2013 was 8,697,150 m3. The daily average flow was 23,827 m3/day 
which represents 72% of the Woodstock WWTP’s rated capacity of 33,000 m3/d. 
 

 3 



 
 
Raw Sewage Quality 
 
The annual average raw sewage BOD5 concentration to the plant was 132 mg/L, which 
represents an average loading of 3145 kg/day. The average CBOD5 concentration was 95 
mg/L (or 2264 kg/day of loading).  The average total suspended solids concentration was 
196 mg/L (or 4670 kg/day of loading).  Average nitrogen levels, as TKN were 21.6 mg/L (or 
a loading of 515 kg/day). Total phosphorus was 3 mg/L, which represents a loading of 72 
kg/day. 
 
Plant Performance & Effluent 
 
Detailed analytical data of annual and monthly averages are summarized later in this report 
in Exhibit 1. 
 
Over the reporting period, the annual average effluent CBOD5 concentration was 2.4 mg/L 
(or an equivalent 97.5% reduction). The total suspended solids average was 4.6 mg/L, which 
represents a 97.7% reduction.  Ammonia averaged 0.12 mg/L (or a 99.2% reduction). Total 
phosphorus average was 0.22 mg/L, which represents a 92.7% reduction. 
 
On a weekly basis (minimum), the operator measures pH of both the influent and effluent 
streams.  There was no single pH result outside the discharge limits of 6-9.5 in 2013.    
 
Staff tests Total Residual Chlorine (TRC) in the treated effluent on a daily basis; well in 
excess of the required weekly testing frequency:  on a daily basis.  The monthly average 
results at all times met the Monthly Average TRC limit and were less than 0.05 mg/L and, 
therefore, were in compliance.  The Federal Government’s P2 target for TRC of 0.02 mg/L 
was met in August and October with the other months during the disinfection period 
achieving 0.03 mg/L (disinfection from May through to October 2013). 
 
There was no reported non-compliant event for the Woodstock Wastewater Treatment Plant 
for any discharge parameter in 2013 as all effluent discharge criteria were met. 
 
Effluent Objectives 
 
Objectives are non-enforceable effluent quality values which the owner is obligated to use 
best efforts to strive towards on an ongoing basis.  These objectives are to be used as a 
mechanism to trigger corrective action proactively and voluntarily before environmental 
impairment occurs and before the compliance limits are exceeded. 
 
All effluent discharge objectives listed in the plant’s ECA were met at the Woodstock 
WWTP in 2013.  
 
 

 

 4 



Overflows, Bypassing, Upset and Abnormal Conditions 
 
There were no bypasses or overflows from the Woodstock WWTP in 2013 and there were no 
upset conditions noted during the year. 
 
There was a spill of approximately 17 m3 of wastewater from the Embro portion of the 
collection system on June 2, 2013 at the Odour Control Facility. This was due to a fault in 
the programming that resulted in a high pressure condition that caused PVC pipe to fail 
inside the Odour Control Building. The pipe was replaced with stainless steel and changes 
were made to the logistics programming. 
 
There was another spill of approximately 1.5 m3 of wastewater from the Embro portion of 
the collection system on October 18, 2013 at the Odour Control Facility. This was also due 
to a high pressure condition when a valve was in the manual closed position after 
maintenance work. This caused another section of PVC pipe to fail inside the Odour Control 
[...]
Concentration 

Limits  
Monthly Average 
Loading 

Objectives 
Monthly Average 
Concentration 

CBOD5 25 mg/L 203 kg/d 15 mg/L 
TSS 25 mg/L 203 kg/d 15 mg/L 
TP  1 mg/L 8.1 kg/d 0.75 mg/L 
E.Coli*  200 organisms/100 

ml* 
NA 150 organisms/100 

ml* 
pH 6.0-9.5  6.5-8.0 
TRC   1.0 
      
*Seasonally from May 1 to Nov. 30 
 
Sampling Procedure 
 
Raw sewage samples are collected where the influent streams combine before entering the 
sewage works.  A composite sampler collects samples over a 24-hour duration on a bi-
weekly basis.   
 
The final effluent 24-hour composite sample is collected on a weekly basis after secondary 
treatment and disinfection, and prior to the effluent discharge to Big Otter Creek. 
 
Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples that are 
reported for compliance except for pH, DO, and temperature which are field collected.  All 
in-house testing is done for process control and is not included in this report. 
 
Flows  
 
The total flow treated in 2013 was 2,156,491 m3. The daily average flow was 5,908 m3/day 
which represents 72% of the design flow for Tillsonburg WWTP of 8,180 m3/day. 
 
Raw Sewage Quality 
 
The annual average influent raw sewage CBOD5 concentration to the plant was 177 mg/L 
which corresponds to an average influent loading of 1046 kg/day. The average total 
suspended solids concentration was 222 mg/L that corresponds to 1,312 kg/d. Average 
nitrogen level, as TKN, was 31 mg/L which represents a loading of 183 kg/d. Total 
phosphorus was 4.7 mg/L, which represents a loading of 28 kg/day. 
 
Plant Performance & Effluent 
 
Detailed analytical data of annual and monthly averages are summarized later in this report 
in Exhibit 1. 
 

 2 



Over the reporting period, the annual average effluent CBOD5 concentration was 2.8 mg/L. 
This is a 98.4% reduction. The total suspended solids average concentration was 8.7 mg/L, 
which represents a 96% reduction. Ammonia averaged 1.2 mg/L. Total phosphorus average 
was 0.45 mg/L, which resulted in a 90% reduction.  
 
All pH is measured in the effluent by the operator at a minimum on a weekly basis and there 
was no single sample outside the range of 6-9.5 for 2013.  
 
The effluent from the Tillsonburg WWTP met all discharge criteria for 2013. 

 
 
Effluent Objectives 
 
Effluent objectives are non-enforceable effluent quality values which the owner is obligated 
to use best efforts to strive towards on an ongoing basis.  These objectives are to be used as a 
mechanism to trigger corrective action proactively and voluntarily before environmental 
impairment occurs and before the compliance limits are exceeded. 
 
All effluent discharge objectives listed in the plant’s ECA were met at the Tillsonburg 
WWTP in 2013.  
 
 
Bypassing, Overflows, and Upset Conditions 
  
There were no bypasses, overflows or upset conditions at the Tillsonburg Wastewater 
Treatment Plant or collection system.   
  
Maintenance and Calibration 
 
The operating and maintenance staff from the Ingersoll and Tillsonburg WWTP conducts 
regularly scheduled maintenance of the plant equipment. Detailed maintenance records for 
each piece of equipment are kept on site.  
 
Calibrations are completed by R&R Instrumentation on an annual basis for all flow 
measurement devices. 
 
Biosolids 
 
Biosolids are aerobically digested and dewatered, then transported to and stored at the 
Oxford County’s Biosolids Centralized Storage Facility (BCSF) after which they are land 
applied.  
 
Details of the Biosolids and the land application program are contained in a separate 
Biosolids Annual Report.  
 
 

 3 



Summary 
   
A Class Environmental Assessment was completed in July 2013 for the Tillsonburg WWTP, 
evaluating the future capacity needs and alternative treatment options.  The recommended 
alternative will be implemented when warranted by the increase in future wastewater flows. 
 

 
 
 
 

 

 4 



 
 

Exhibit 1 
 
 



0

200

400

600

800

1000

1200

1400

1600

1800

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

In
flu

en
t C

B
O

D
5 (

kg
/d

) 

Month 

Tillsonburg WWTP Influent, Monthly Average Loading CBOD5 (kg/d), 2013 

CBOD5
kg/d
Criteria



0

200

400

600

800

1000

1200

1400

1600

1800

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

In
flu

en
t T

SS
 (k

g/
d)

 

Month 

Tillsonburg WWTP Influent, Monthly Average Loading TSS (kg/d), 2013 

TSS kg/d

Criteria



0

50

100

150

200

250

300

350

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

TK
N

 (k
g/

d)
 

Month 

Tillsonburg WWTP Influent, Monthly Average Loading TKN (kg/d), 2013 

TKN kg/d

Criteria



0.0

5.0

10.0

15.0

20.0

25.0

30.0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Ef
flu

en
t T

SS
 (m

g/
L)

 

Month 

Tillsonburg  WWTP Effluent, Monthly Average TSS (mg/L), 2013 

TSS
(mg/L)

Criteria



0

50

100

150

200

250

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Ef
flu

en
t E

.C
ol

i (
cf

u/
10

0 
m

l) 

Month 

Tillsonburg WWTP Effluent, Monthly Geometric Mean Density E. Coli (cfu/100 ml), 2013 

E.Coli (cfu/100ml)

Criteria



0

5

10

15

20

25

30

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Ef
flu

en
t C

B
O

D
5 (

m
g/

L)
 

Month 

Tillsonburg WWTP Efluent, Monthly Average CBOD5  (mg/L), 2013 

CBOD5
(mg/L)

Criteria



0.0

0.2

0.4

0.6

0.8

1.0

1.2

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

TP
 (m

g/
L)

 

Month 

Tillsonburg WWTP Effluent, Monthly Average TP (mg/L), 2013 

Total P (mg/L)

Criteria



0

1000

2000

3000

4000

5000

6000

7000

8000

9000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Ef
flu

en
t F

lo
w

 (m
3 /

d)
 

Month 

Tillsonburg WWTP Treated Effluent, Monthly Average Daily Flow (m3/d), 2013 

Flow (m3/d)

Criteria



Municipality:  Tillsonburg
Project: Tillsonburg WWTP 2013
Operator:  County of Oxford
Works Number: 
110000757

Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avaerage Min Max Total Criteria
Total Flow (m3) 196102 160766 193005 198768 176149 179902 181101 169219 158367 172604 182527 187981 2156491
Flow (m3/d) 6326 5742 6226 6626 5682 5997 5842 5459 5279 5568 6084 6064 5908 5279 6626 8180
Min Daily Flow (m3/d) 4925 5233 5568 5397 4913 5166 5177 4766 4788 4894 5446 5045 5110 4766 5568
Max Daily Flow (m3/d) 10942 7873 9623 10180 8068 8831 7963 7497 7349 8534 8074 10506 8787 7349 10942
Influent
BOD5 (mg/L)
CBOD5 (mg/L) 244 149 207 156 187 159 131 198 215 172 187 123 177 123 244
TSS (mg/L) 211 159 227 167 241 227 206 237 286 267 250 190 222 159 286
Total P (mg/L) 4.2 4.0 5.1 2.9 5.6 5.3 4.8 5.2 5.2 5.7 4.7 3.9 4.7 2.9 5.7
Ammonia (mg/L)
TKN (mg/L) 28.05 22.90 27.00 25.85 40.23 38.85 26.45 37.4 39.9 31.5 32.4 21.85 31 22 40.23
 NITRITE (mg/L)      
 NITRATE  (mg/L)
 pH 7.67 7.61 7.59 7.75 7.54 7.43 7.39 7.58 7.79 7.50 7.62 7.72 7.60 7.39 7.785
Temp (C) 14.85 12.40 12.75 12.40 16.20 17.10 18.50 21.65 20.80 20.50 16.95 15.85 16.7 12.4 21.7
Effluent Criteria
BOD5 (mg/L)
TSS (mg/L) 9.8 8.5 9.0 7.8 12.0 6.0 6.0 7.0 8.0 7.6 9.5 12.8 8.66 6.00 12.75 25
Total P (mg/L) 0.32 0.35 0.42 0.41 0.58 0.45 0.37 0.53 0.37 0.53 0.60 0.53 0.45 0.4 0.6 1
Ammonia (mg/L) 4.11 0.45 1.11 2.30 2.74 0.23 0.12 0.31 0.85 0.12 0.38 1.88 1.2 0.1 2.7
TKN (mg/L)  
 NITRITE (mg/L)  
 NITRATE  (mg/L)  
 pH 7.66 7.43 7.49 7.77 7.25 7.25 7.23 7.30 7.54 7.22 7.30 7.57 7.4 7.2 7.8 6-9.5
Temp (C) 13.8 12.4 11.6 12.8 15.5 18.3 19.6 21.1 21.0 20.0 17.2 15.0 16.5 11.6 21.1
E.Coli (cfu/100ml)  2 4 1 3 2 5 13 4 1 13 200
CBOD5 (mg/L) 4.4 4.8 2.3 3.0 2.6 1.8 1.4 1.8 1.5 1.6 2.5 6.3 2.8 1.4 6 25
Un-ionized Ammonia Calculated 0.050 0.011 0.007     0.047 0.020 0.003 0.003 0.003 0.008 0.0025 0.01 0.02 0.0 0.0

Influent Loadings
Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Average Min Max Design
CBOD5 kg/d 1544 853 1286 1030 1061 954 762 1081 1132 956 1135 746 1046 746 1544 1636
TSS kg/d 1335 913 1413 1106 1368 1361 1201 1294 1507 1485 1518 1152 1312 913 1518 1636
TKN kg/d 177 131 168 171 229 233 155 204 211 175 197 132 183 131 233 327.2



 
Public Works 
P. O. Box 1614, 21 Reeve St., Woodstock, Ontario N4S 7Y3 
Phone:  519-539-9800 Fax: 519-421-4711 
Website:  www.oxfordcounty.ca   
 
February 15, 2014 
 
District Manager 
Ministry of the Environment 
London District Office 
C/o 
Mr. Tom Clubb 
Drinking Water Programs Supervisor 
Ministry of the Environment 
3232 White Oak Road, 3rd Floor 
London, ON 
N6E 1L8 
 
Dear Sir: 
 
RE: 2013 Year-End Monitoring Report, Thamesford Wastewater Treatment Plant 
(WWTP) 
           
The attached year-end report has been prepared as required by the Environmental 
Compliance Approval or ECA (previously referred to as a Certificate of Approval) 
#6974-6FKKAY. 
 
I trust this report fulfills the intent of the annual reporting requirements of the ECA.   
 
If there are any questions, please contact me.       
    
Yours truly, 
  
  
  
 
Don Ford, BA, CMM II, C. Tech. 
Wastewater Supervisor, Oxford County 
 
c.c. Mr. Shahab Shafai, M.Sc., P.Eng. 
       Manager of Environmental Services, Oxford County  
       Mr. Mark Maxwell, P.Eng. 
       Project Engineer, Oxford County  



Overview 
 
The Thamesford WWTP (Figure 1) provided effective wastewater treatment in 2013.  
The average daily flow for 2013 was 1,525 m3/d.  This represents 61% of the design 
criteria of 2,500 m3/d.  The total annual flow was 556,703 m3 with an average monthly 
flow of 46,392 m3. 
 
   

 
 
Figure 1 Thamesford WWTP Aerial Photo 
 
Plant Description 
 
The Thamesford WWTP is one of Oxford County’s nine wastewater treatment facilities. 
 
The plant receives significant wastewater flows from a local major poultry processing 
plant; however, the treatment plant also receives domestic wastewater from the 
Community of Thamesford.  The wastewater from the poultry processing plant is 
collected from various on-site business units and pumped to a pretreatment system 
comprised of an equalization silo and a Dissolved Air Flotation (DAF) unit.  The 
company’s effluent enters the lift station dedicated to their wastewater flow at the 
Wastewater Treatment Plant where it is pumped to the complete mix aeration basin prior 
to a plug flow reactor.  The extended aeration system is comprised of two tanks: the 
complete mix basin and the plug flow reactor.  After the plug flow reactor, the 
wastewater flows into one of two clarifiers where the settled activated sludge is either 
returned or wasted and the supernatant flows to either the old or the new sand filter, prior 
to disinfection and direct discharge to the Middle Thames River.  Wasted biosolids are 
processed/stabilized in two aerobic digesters, and held on-site in a storage tank for 
eventual removal.  Biosolids are applied to land application sites possessing the 
appropriate Nutrient Management Plan for a Non-Agricultural Source Material (NASM). 
 
The treated effluent flow for purposes of calculating loading to the River is from the 
Parshall flume located after the stilling well just before discharge to the re-aeration 
chamber and the Middle Thames River. The flow used to apportion the loading to the 
plant is from two meters, one on each lift station.  The influent meters and all other 
meters are calibrated annually.   

 1 



 
Effluent Criteria  
 
 

 
 
Sampling Description 
 
Influent samples were taken from sampling ports located in-line after the influent pumps.    
Two 24-hour composite samplers take a sample every 15 minutes for a 24-hour period 
concurrent with effluent sampling.  A sampler is installed on the municipal and the food 
processing company’s influent lines.  The two influent streams are separately tested, and 
then the results are mathematically combined, based on flow ratios. 
 
Effluent samples were taken using a 24-hour composite sampler set to take a sample 
every 15 minutes for 24 hours.  Samples were drawn from a stilling well prior to the 
parshall flume immediately before the discharge.  Total residual chlorine (TRC) samples 

 2 



are taken daily from the stilling well prior to the parshall flume.  The stilling well follows 
the chlorination and de-chlorination chambers.  The pH of the final effluent composite 
sample is also measured. 
 
Following the parshall flume, effluent flows through a discharge pipe and drops 
approximately 0.75 m into a discharge well, where dissolved oxygen samples are taken.  
This discharge well aerates the effluent prior to discharge to the River, as reflected in the 
DO sample results. 
 
Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples, except 
for TRC, DO and pH which are tested in the field.  These results are used for 
determination of compliance.  Any information generated in-house is used in process 
control but is not included in this report. 
 
Discussion of Results 
 
Exhibit 1 is a summary Table with the average, maximum, and minimum values for all 
influent and effluent parameters.  The table is based on all external test results.  
 
The average annual influent BOD5 concentration to the plant was 343 mg/L.  This 
corresponds to an average BOD5 loading of 523 kg/d, which is 39% of the design value 
of 1,333 kg/d.  The average annual Influent TSS concentration to the plant was 204 mg/L.  
This corresponds to an average TSS loading of 311 kg/d which is 40% of the design 
criteria of 779 kg/d.  The annual average TKN concentration was 67.1 mg/L.  This 
corresponds to 102 kg/d which is 51% of the design value of 199 kg/d.  The annual 
average TP concentration was 9.1 mg/L.  This corresponds to 14 kg/d which is 61% of 
the design value of 23 kg/d.  The annual average O&G loading is 27 mg/L.  This 
corresponds to 42 kg/d.  
 
The annual average BOD5 concentration was 1.3 mg/L. This represents a 99.6% removal 
efficiency.  The annual average TSS concentration was 2.5 mg/L which represents a 
98.8% removal efficiency.  The annual average ammonia concentration was 0.8 mg/L.  
The annual average TP concentration was 0.07 mg/L which represents a 99.2% removal 
efficiency.   
 
Effluent pH is measured by the operator on a weekly basis (minimum) and there was no 
single sample outside the criteria of 6-9.5 in 2013.  All dissolved oxygen readings in the 
effluent were measured at least weekly by the operator and no sample was below the 
required minimum of 5 mg/L. 
 
River temperatures for the Middle Thames River are summarized monthly in the table 
included with this report. 
 
There was no reported non-compliant event for the Thamesford Wastewater Treatment 
Plant for any discharge parameter in 2013 as all effluent discharge criteria were met. 
 

 3 



Effluent Objectives 
 
Objectives are non-enforceable effluent quality values which the owner is obligated to 
use best efforts to strive towards on an ongoing basis.  These objectives are to be used as 
a mechanism to trigger corrective action proactively and voluntarily before 
environmental impairment occurs and before the compliance limits are exceeded. 
 
All effluent discharge objectives listed in the plant’s ECA were met at the Thamesford 
WWTP in 2013 with the exception of three values: June and July monthly average TP 
results at 0.19 mg/L and 0.15 mg/L, respectively (the objective is 0.1 mg/L), and a TSS 
value of 5.8 mg/L in August (the objective is 5 mg/L). 
(Note: the exceedances were related to the effluent objectives, as described above, rather 
than the more stringent effluent compliance limits/criteria). 
 
All discharge criteria were met at the Thamesford WWTP in 2013. 
 
Bypass, Overflow and Upset Events 
 
There were no bypasses, overflows or upset events at the Thamesford WWTP in 2013. 
 
On May 8, 2013 a leak from the Allen St. forcemain was discovered.  This was due to 
failed underground pipe fittings.  Parts were obtained and the repair and removal of 
impacted soil was performed on May 9, 2013. 
 
This event was reported to the MOE at the time it occurred. 
 
Maintenance and Calibration 
 
The operating and maintenance staff from the Ingersoll WWTP conducts regular 